||

FIGURE 15-1—TYPICAL REAR WHEEL
BRAKE - EXPLODED VIEW

Rey

w @ =1 @ oo

-147-

Part Name

CYlindBT e sucuvrasananey
BDY N e ruvasacasncnns
Link, Hand Brake
Operating Lever......
Lever, Hand Brake
Operating...voevuva..
24 ok U T S = o A P
Lining (Sets Only).....

Cam, Adjusting..... ...
PlatB.eu covvnraressnnsns
Lockwasher. .. .o vvvsnuas
Nut, Adjusting Cam.....
Bolt with L/W ........
Retainer, Hand Brake
Operating Lever......
Springwasher...........

Shoe (Sets Only).......

Group

15.012
15.004

15.008

15.008
15.004
15.006
15.004
15.002
13.002
15.002
15.002
15.012

15.008
15.008
15.004

g



FIGURE 15-2—TYPICAL FRONT WHEEL BRAKE CYLINDER - EXPLODED VIEW

Key Part Name Group Key Part Name Group
1l Boobesesrerarcacansas ees  15.020 6 Cup, Front....ceeese00.. L15.020
3 Piston, Rear...... s yeD A 110 7 Piston, Front.......... 15.020
2 Cup, Reaf...avaca crsess  15.020 B Screw...... caamienrennss AD.0IG
4 Spring, Return......... 15.020 9 Lockwasher...:ssssssa:ss 15.016
5 Bod¥.seeacess cissesress 15.016 10 Bleeder Valve.sesvasvss . 15.016

FIGURE 15-3—TYPICAL REAR WHEEL BRAKE CYLINDER - EXPLODED VIEW

Eey Part Hame Group Key Part Name Group
1 il ooooooonoos ssnases 15,030 4 Spring, Return......... 15.030
2 PistONM...scosasssassess 15,030 5 Body.:ieororasesnasnss. 15.018
3 cup.r.oa.qoioooiu-.oq-ch 15.030 G Bleeder Yalve:ssssssasa 15.018




cgD " ST
GED " ST
CED"ST
CE0°CT
SEO"ST

SEO0TST

dnoan

O L B B )

B E R R EE s

RO EEE

B R AR AR

6060 EABA00GI0D 080 IGOGN/AT
sessseesanTg JSTTT ‘394SED
vetesanasesasesaggrrTy ‘9014
cescrrsssssesesiynayn faATEA
satessesseess of agy  Suradg

.....n...._.._._.._..._......tl-.n_”ﬂu..m.ﬂm ...n._..-u

awey I

2T

It

0T

Lay

CEO'ST
SE0° ST
SEDQTST
0¥0" ST
SED'ST

GEO"ST

dnoan

L I R I A R R T

*£,s857

uolstd

srtsscssssecenrerednia UOYSTS “9)¥Id

R oE R W f.m_.u..m.—”m nmﬁ-.u_m H—ﬁuﬂ.m._”m

‘Isutrelay

_._-_._._..-..-.-..-...-................-..............-F.ﬂUH .H.ﬂ.ﬁ.nm.wm

CEL B B L L R I I R I R

.-.-.....-..._.._-..-..-l-.-...-..n._m:m. .HHH-.H.M....HE.. n.mu.u_m

awey J3IBd

MEIA dIJOTdXYT - YAANITAD TAVHE HIALSVIN TVIIdAL—F-

S1

HANOIA

"jo0g

&

)|




MEAIA OEHAOTIXT=-HDVIHNIT NV WNM-.PW_.H HMVHE NVH—S-ST d4dNDIg

-150-

4 NOLLYTIVLISNI IdAL MIN




QEE QT *rreececeterecterssnseseicaresiiaton AT
QEZ QL CtrUrtrrrrrrerrsasssrsssasaescacandrIn R QEZ G ceccerereees srrereargE]) juUCLy ‘dwerd 9T
BOO'GT cccitreresesesaacans Bupjexedg 'I0AST EE GZEGL vt recrereesracisiesisisenntesang G
W....:u.m.— .|1-..__.__.__.__._-_.___.._-.-_.H.m.._-.ﬂ..._” Mﬁ_ﬂp.ﬁhm.ﬂﬁ- _-m_“.n-..mﬂ Hﬂ mﬂﬂ-ﬂ.n _._--.._u_._._...-.-.-..-..-..-.-;...-.H_.U_.HWHEMUDJ ﬂ'.n
ZEZIQY "teecterereserescesranirtensanesnOg 0 QOE*GT "+t *evrveransasannaranarerssintog pf
ZEE'ST " -itoddng Jasa Burzryenby ‘xsoudg BZ QQZ°GL rrrrtrrrorrrraccssssssssssTaggRANDOT  ET
i TSR b | bbb R R B P S R e A B BT RCRE o 1=3E .ﬂ._”n_ﬂu 8E O0E*CT L R I s IanaT hhm_ﬂ..ﬂu.m IT
gEETST "ttt ccrcaeasT Sutzirenby ‘jreddng Lz 02g°GT °""rCrtreyoX 91qE) juoxg ‘uld STASTD QT
QCZ Q] ***rerersrsrensesssdprziTenby ‘I0adT oF OOE*@ *** etesiastsiasacncnsansnsreregaanT g
FEEGT "'t crrrerrorama Surzrrenby ‘Sutadg  of BIE QT " " **rrresesnvaanaranscnssrnrsgrrn

-151-

mHn.mH................... Vtissminesea s Ton BE. | QLESST (NeesmesrissrsssqED PGS CYOUEGID
BEE QT sriesssesssessssstieionslizonabunood €5 GIGTGT S tceresessevess o g O S L
bt i SRS RS Prrereereccrecesescreqng gz QZECST (T UCtUUOAOX ATAE) JUOLI ‘UTd STASTD
GERAEY  CeAsESLSvIR e VNGt 1B OBEYRE v uevahiise e e e
gggreT *+*++*+++rraqoddng arqep juoxi ‘duers  of DEE QT * " rersressasiiiasassesse s rATSENTET]
BEZIGT trrrteteeceteeeeecetecescieicrimaron BT QZECET  Cttrteerertesestscisseccsiurd 189900

- N M = N W = om

H-NN\MH IIIIG!!-!-I-!!.{.I&NH#HU HHD.Hh ﬁmxow m.lm .Doﬂlmln. lliIlll-.-I-..-.-l.-!I!.rn.l!I!I!laﬁmbm-lh
dnoag swey jaed Aay dnoan : awEN 1Ied Asy

MITA QIAOTAXT-TDVINIT ANV SHAART IHVHE ONVH—G-S] JUNDIA

META A0 TdXT-ADVINIT (ONV SHTAFT T9VHNT ANV CafT T e -



15 BRAKES and CONTROLS

FIGURE

PART

NUMBER GROUP PART MAME and® DESCRIPTION MUMBER. QTy. MODELS
15.000 - BRAKE SUPPORT PLATE - FRONT
Plate, Right.. aaha e 200176 1 All
Plate, Left... {'“"*1' adjustlic tan } vess 200177 1 ALL
Bolt, 3/8" - 24 x 7/8" Hx. Hd. ......... 201042 8§ All
Lockwasher, 3/8" Med. ..oeveuans TR T 192 8 All
Nut; S8 S04 x. e e me e e e e s 188 8 all
15-1-8 Adjusting CAmM. ... vcvssnsrasannnanaaas cenas 203284 4 All
15-1-11 b [1 ety e e e e L e P P S R S P 203285 4 a1l
15-1-10 mﬂk‘wﬂ.sher. 3?’3" Mad. .icaiaconssusnsssas 192’ 4 All
15.002 - BRAKE SUPPORT PLATE - REAR
15-1-9 Plate, Right.. | . . ilaalilne 200178 1 all
Plate, Left... { dnel Shdjuctine cm}.. ... 200179 1 All
Bolt, 378" = 24 x 1 1/4" Hx. Hd. ....... 200387 12 aAll
lﬂckwa‘.shﬂr, 3;3" HJC. ....... L I R R 34“ 12 -ﬂll
Hut’ 3"’8"-24&1 a k@ ¢ @ 8RS AR laﬁ 12 Hl:‘
15_1_3 Ed‘justi“g Ca-ml-li-lii-'!!-'ll-i!-lflfl"l -------- * Euaza‘i 4 .H-l].
15-1-11 O e T e m e A b B SO0l Ay Ao Y eaeasss 203285 4 all
15-1-10 Loeckwasher, 3/8" T 192 4  All
15.004 - BRAKE SHOES
15-1-15 EhDE E‘Et] Et rd LR R R N ii‘lﬂl- 4 Ehﬂ‘as - 20“130 2 All
15-1-15 Shoe Set, .030 Oversize. { and Linings } . 203080 ¥ All
15-1-F Clip (Hold Down)....... S e e aaea e SDDLET g8 All
15-1-2 Spring, Pull Back (Cylinder End)........ 200188 4 All
15-1-5 Spring, Pull Back (Ancheor End).......... 200189 4 All
15.006 - BRAEKE LINING SET
15-1-6 Lining Set, S5t'd....uvesnssf dnel.jse..... 200181 2 A1l
15-1-6 Lining Set, .030 Oversize. .{Rivets}. seaas. 203091 » Al
15.008 - HAND BRAKE OPERATING
LEVER - IN REAR BRAKE
15‘_1_4 LEVEI‘, Rightrllli-l-!l-itc--!nl-l—— lllllllllll Eﬂolgu 1 -311
Iﬂver, Iefttl'l"tl'l'l"ll-l""' ----- L AL L zﬂolgl 1 -ﬁll
15-1-13 Ret&iﬂerucu+-.+-+-+.+»+»--r.-r-q- --------- Eﬂulgz 2 -&-11
15-1-14 Bpringwasher.......ccrneenannanns aeaanss 200193 2 A1l
15-1-3 R s e e ia h casssnss 200194 2 all
15.010 - BRAKE CYLINDER - FRONT
15_2 c}'lindﬂrl Right’lllill##ll"lll’!l’lll!l'l-l"-l zﬂolg'? 1 ‘3'11
15-2 C?linderl Lefttiiltl+lil‘1ll!‘l!lf!‘l!‘ ------- Eﬂulga 1 All
Bolt with L/W, 5/18" - 18 x 7/16" Hx.
T R e R e R e T s e e e L RN T 96 4 All
15.012 - BRAKE CYLINDER - REAR :
15-1-1 C!Flindﬁr.............- ----- B R R R R E R R RN RS 200199 2 A‘ll
15-1-12 Bolt with L/W, 5/718" - 18 x 7/16" Hx.
I g e s Ty ey eny it m Al e aca o n e p AT p et e L SPEX 4 All
*As required

-152-




BRAKES and CONTROLS

15

FIGURE

PART

NUMBER GROUP PART MAME and DESCRIPTION " NUMBER arTy. MODELS
15.014 - BRAKE CYLINDER REPAIR KIT
Repair Kit, Fromt........{incl, 2 Cups .. 201044 1 aAll
Repair Kit, Rear....+....{ and Boots }.. 201043 1 All
15,016 - BRAKE CYLINDER BODY - FRONT
15-2‘_5 B'Ddllr, Rightftl-lilIlllll+l-ii----!|-ll-ii ----- 201045 1 .ﬁ.].l
15-2_5 B'Dd!.?, LEft-!-l---q-|+i----p|i ----- B E kF b E o omom oo 201046‘ 1 All
15-2-10 Bleeder Valve....vuivissnrencnnnssorsnenss 201618 2 All
15-2-§8 Serew, No. 10 - 32 x 1/4" Rd. Hd. 51, ,. 334 2 All
15-2-3 Lockwasher, No, 10 Med., ,....... N aare 254 2 a1l
15.018 - BRAKE CYLINDER BODY - REAR
15‘_3“5 Bndir-li-l-l-!llil--l-lfll'l‘l-li ----- L R N ] 20194? 2 .&11
15-3-6 Blogder Valve: .vuruvevesssssss T 201048 2 A1l
15.020 - BRAKE CYLINDER PISTON -
FRONT WHEEL
15-2-7 Piston, Fromt......... T i srisassanas 201050 2 All
15-2-2 Platon, (Beary. o il o i 201049 2 All
15—2_3 c'-lp;- F‘I’Dﬂt--.c------.+|*... R R - 201?5-2 2 All
15“2—3 Cup; Rear---vwiit----n-t----uq.ua.---.u.-q..-- 2“1051 2- All
15-2-4 Spring, Returne?i..veuincrnses wrssas. 201054 2 A11
15-2_1 Eﬂﬂf-l"ll-l'!li'I-llllll!+llll-lll-!l-'ll-l-ll!J 20161? 4 J‘ll
ﬂdﬂpter...........,....,............._....,, Bﬂlﬁaﬂ 2 Hll
15.020 - BRAKE CYLINDER PISTON -
REAR WHEEL
15‘-‘3—2 Pistﬂn----q;rur---u-nq-i------anuii----..-.n.n.- 2“1049 "!' All
15-3_'3 cup""'""i""'-!-'!+l-!ll-|-'li-l-l1-lilli---l.- Eﬂlﬂﬁl 4 .ﬁ.ll
15-3-4 B3 G S Re LT e e e i D ST 201055 2 All
15-3=-1 Boo e et T aim e vesa. 201053 4 A1l
15.035 - MASTER BRAKE CYLINDER
Cylinder.......e.ucvv.u...(less Fittings).. 201056 1 A1l
Bolt, up to Serial F47-6111, K100-10719,
AN P xR AN Hy . M 4253 2 F47, K100
e e after Serial F47(°° 425 1 All
Suf \or Bell 6111, K100-10719
Crank Mtg.)....... ! -« 202322 1 A1l
Bolt, 3/8" - 24 x 6 1/8"
Hx. Hd. (R;H.D.).,,.. |PR t0 Bexdal) & o .00 o F485, K481
: F485-5878,
Hut, 3/8" - 24 Hx. K481-21823
R D i e r lg 645 2 F485, K481
Bolt, 3/8" - 24 x 3 1/4" Hx. Hd., after
Serial F4B5-5878, K481-21823 (R.H.D)..
Bolt, 3/8" - 24 x 6 5/16" Hx. Hd,
{R.H.D.}................+............. 203546 1 F4B5, K481
Hut, 3/8" - 24 Hx. (R.H.D.).ovvvennnonn. 645 1 F485, K481
Spacer (Long) (R.H.D.).©vvuruwonnonnn.. ++.. 203547 1 P485, K481
Spacer (Short) (R.H.D.).ooeeeevosomnnnns 203548 1 F485, K481
Lockwasher 3/8" Med. .....vecevnunnnon. 192 2 All

-153-




15 BRAKES and CONTROLS

;:fh'f&i GROUP PART NAME and DESCRIPTION Hfl‘;ﬁ; aqty. MODELS
15.035 - MASTER BRAKE CYLIIEDER (CONT'D.}
Fittinpg..i..a. PR AR e e e e 201057 1 all
Fitting (R.H.B.}..............{ﬂ“ﬂ“}.... 203549 1 F485, K481
GAEERL; AR 61T D. Yevesssdansii e 201080 1 K13
Bolt, 172" - 20 x 1 5/32" Hx. Hd. ...... 201058 1 aAll
Gasket, Bolt, 39/64" I.D. ..evevseennn.. 201060 1 All
S=4-12 Body....-. T e e Cast e e 20161 1 All
5=d4-10 Plug, Filler......s4s Iron B Ll e I aAll
Gasket. . oeoranisnss Eylinder{ ........... 201621 1 All |
COVeT e i aiaee R Ry et ith | 203328 1 F4B5, F486, K481, H4ED
GAEKE T s s s e e “sg w:“ .. 203330 1 F485, F486, K481, Kibl
Screw, 1/4" - 20 x 1" Hx. Hd. Mu:fnum .. 203331 6 F485, F486, K481, Ki8l
Gasket, Borew.....ccceeeee-s Eylindar{'" 203332 & F485, F486, K481, E48%
Plug; PFlllar. .. coceerrssnsbioss only «« 203333 1 F4B5, F4B6, K481, :v:E
& Gasket e ciaaesaan et sess P .- 203334 1 F4B5, F486, H4B1l, K48D
15-4-9 Yalve, Cheeck......... A il wrar e e e 001622 1 All
Piston.....{use with Cast Iron Cyl.)...... 201625 1 All _
Piston... (use with Cast Aluminum Cyl.).... 203335 1 F485, F486, K481, Ed82
15-4-T Cup, Pilstol.serassraasaranisianassrnarvens SULG2L 1 All
15-4-8 2 ok - U e P A e RO - 1 -1 1< T N |
15-4-5 Plate, Piston Stop..cssssssrrsrrsrsnsssnses 201626 1 All
15-5-5 g1 o B T ) P e Sl s A S e - f ) 1 All
15-4-1 Rod, Pisten Push {use with Cast Irem Cyl.) 201628 1 All
Rod, Piston Push (use with Cast Aluminum
o e B e B o ST 1 - S EOR 0 5 |
15-4-2 Boot.,....{use with Cast Iron Cvl.)...ccuas 2016289 1 all
Boot.... (use with Cast Aluminum Cyl.)..... 203337 1 Aall
15.040 - MASTER BRAKE CYLINDER REFPAIR
KIT AND FLUID
Repair Kit (use with Cast Iron Cyl.)
{(incl. Yalve, Piston, Piston Cup,
RBetainer and Boot)..essssssasssssnasanas 201618 1 all
5-4-53 Repalr Kit (use with Cast Aluminum Cyl.)
{incl. Valve, Piston, Piston Cup, J
Retainer and Boot)....cveuveessssssnanass 203338 1 F485, F486, K481, K482
Hydraulic Brake Fluid (12 0z.)...... aasaas 202154 * All
Hydraulic Brake Fluid (Qt.)........... saae 202152 o+ All
Hydraulic Brake Fluid (Gal.).iieessssssssa 202153 * All
Hydraulic Brake Fluid (5 Gal.).vsesss220.. 202155 x All
15.060 - MASTER BRAKE CYLINDER TUBE
(CYLINDER TO FRAME TEE)
Tube (incl. Huts)euwvesivvarnvisrasansnssss 201083 1 411
Tube (incl. Nuts) (R.H.D.)..ivisunvsnrarass 203550 1 F485, K481
T s = o o PP e ey s 1 17 1 2 F485, K481
Nut, 3/8" - 24 Hx. x 3/18" Inv. F1,
b e i e i P e e B e e e 202142 2 All
15.062 - MASTER BRAKE CYLINDER FRAME TEE
] L e e e e [ U e g S e .. 201084 1 All -
Bolt, 5/16" - 12 x 5/8" Hx. Hd. Tap..... 284 1 All
15.064 - FRONT BRAKE TUBE
Tube, Right (incl. Nuts) (Frame Tee to
Front Brake HoSe)...ovvinennans s nmes s S025T9 1 All
*As required




BRAKES and CONTROLS

15

' HIGURE

PART

HUMBER GROUP PART NAME and DESCRIPTIOM HUMBER aTy. MODELS
15.064 - FRONT BRAKE TUBE (CONT'D.)
Tube, Right (incl. Nuts) (Master Cyl. to
Front Brake Hose) (R,H.D.)...cvcwassasas 203551 1 F485, K481
Tube, Left (incl. Nuts) (Frame Tee to
Front Brake Hose)....viveuna wna G g m da b e 2O L VS 1 All
Lo B B e e P L MR s T ey R e - T B2 B *= All
Nut, 3/8" - 24 Hx. x 3/18" Inv. Fl. Tube,, 202142 4 All
15.068 - FRONT BRAKE HOSE
Hnsel'l'llI'.'l‘l'lIl%llIlIlil‘lii-llrIiiil zﬂlﬂﬁﬁ 2' ﬂll
C1ipl SprinE!-F!l!-l-!!-il-lili-l-l-lilii-itill-- zﬂlﬁ?l 2' All
Gasket....... PV T e I e, e e et Lo e Bl T 2 All
15.070 - REAR BRAKE TUBE (FRAME
TEE TO REAR HOSE)
Tube (inel. Nuts) up to Serial F47-4458,
R1U0-7452I!IFFI LB RS B B DL BN RGO BN B BN B BN CBE BN R BN BE BN BE BN ] zulﬂae l F4TI Klﬂa
Tube (incl. Nuts) after Serial F47-4458,
Kl00-F452. .. .00 uun. srerasasnaanarasansass 202065 1 All
[ B R P E L T S e R e 201841 @ All
Nut, 3/8" - 24 Hx, x 3/18" Inv. Fl. Tube.. 202142 2 All
15.072 - REAR BRAKE TUBE BRACKET
12-2-24 Bracket (assembled under Sway Eliminator
Mtg. Parts) up to Serial F47-4458,
K100-7452..... P e s e e e e sasasssss S01090 1 F47, K100
15.074 - REAR BRAKE HOSE (BRAKE
TUBE TO AXLE TEE)
by Hose, up to Serial F47-4458, K100-7452..., 201089 1 F47, K100
Hose, after Serial F47-4458, K100-7452.... 201086 L A1l
15-1-8 CliD, Bpring: v eivannnansiisnaseass 201071 L "All
Gashket . Sl ieiRanl s et e s BDOBT 1 All
15.076 - REAR AXLE BRAKE TUBE TEE
TEG.--“'"'-'!l'|'lfff."l.li'.f‘fl--‘f‘-l." 201‘391 l -A.ll
Bolt, 1/4" - 28 x 7/8" Hx. Hd. ....00v.- 209 , . 413
Lockwasher, 2 R e 0 1 P 3 8 e 410 1 A%
15.078 - REAR AXLE BRAKE TUBE
‘Ill].bel Rightll'l'I‘JlI+Il{inc1l}lillililllii Zﬂlugz 1 I‘ill
mbel LEft_"‘ """" L L Huts‘ -0 FESEEFERE AW 201093 1 ﬂll
CJ-ip '''''' LES B I B B RS B DR BE RN L BN BN RN B RN AR BN R N B BN BN R BN OB BB EG]S42‘ 't All
Stud, 3/8" - 24 x 3/8" - 16 x 1 1/4".... 201095 2 All
Lockwashey, 3/8" Int. Tooth...ocu.vennn. 201 4 All
Mrit, F/8" = B4dHE, vaiaiivera e e 188 s b
Bolt, 3/8" - 16 x 5/8" Hx. ala
B e c;ifetﬂ o 411 1. AT
Lockwasher, 3/8" Int. Tooth ‘ 201 1 all
HUtJ 3}'{3“-2’4 Hx.xaﬂr’lE‘I-li!l!lill!li!#‘ 201094 4 15-11

Fh requirad

=155~

o e P ————— et




BRAKES and CONTROLS

15
RS GROUP PART NAME and DESCRIPTION ATy MODELS
15,100 - BRAKE PEDAL TO MASTER
BRAKE CYLINDER ROD
L e e e e Tara T T mPaTa e (acalata s atala hn ass i mitasa . 2OTOGT 714 A1
Flatwasher, 7/16" BM. suisvvrunsncanrans 177 1 all
Cotter Pin, 3/32" x 3/4"...c..... rale AT 139 1 All
Locknut, 7/16"™ — 20 HX. ...cvvancrens ey 412, 1 All
Rod, Clevis 7/16" - 20 (R.H.D.}..... ause.. 203552 1 F485, Kd4B1
Clevis Pin (B.H.D.)...vsvisanvasasasesss 203558 1 F485, K48l
Locknut, T/16" = 20.......0.. AR R 412 1 F485, K481
15.102 - BRAKE PEDAL AND ARM
Arm (incl. Bushing and Pin)...ucvvavsees.. 201064 1 a1l
Bushing...vveecavinnssaccacnas ssrseraranseas 201065 1 All
Cotter Pin, 5/732" % 1 3/4" . . ccvevurinnvnns 413 1 Aall
DiTer: i ce s e sicaoys Ve SRR R EE 202120 O AT
Thrustwasher. s covivisisnannnnsrenssansrsss 200223 2 All
T L e e 201063 1 All
Bolt, 3/8" — 16 x 1 1/8" Hx. Hd. wvevess 182 1 All
Lockwasher, 3/8" Med. .i.ucacecesavasnsss 192 1 A1l
Pad, RUBBEr, ... ivvressacssnanannsnassnsnss 200220 1 A11
DustsBeal. ol e i sn s tnenesaehsami | v00e2l: 10 Al
Pedal (incl. Bushing and Oiler) (R.H.D.)}.. 203553 1 F485, K481
Bushing.scsscsvesnnssnnnsrsarsss (R.H.DLY.. 203554 1 F4B5, K481
Thrustwasher.....coeuasesssssssss (RH. D)o 203470 1 F485, K481
e ) B T A e R evera.(R.H,D.).., 203471 2 F4B5, K481
Oller.siasicracassnannnnnnananass (R,H, D)., 202120 1 F485, K481
Pads o o verea-.(R.HE,D.).. 203472 1 F485, K481
Mut, 3/8" - 24 Hx. Lt. .........{(R.H.D.}.. 639 1 F485, K481
Dust Seal.(B.H.D.)icovi suvivanansananannss 203473 1 F485, K481
15,104 - BRAKE PEDAL ARM SHAFT
Shaft, up to Serial F47-3605,
ElO0-5905. . 0ucacicnnrasanast dinel. {... 200226 1 F47, K100
Shaft, after Serial F47-3695, | Lever
K100=5905. .1 0uceuuecnnnn. e e S01BBE X CALY
BUE N T e e e AT A e S e e g ers... 200227 2 All
Thrustwasher....... AR R R 200223 6 All
el B e e e N E R oo 1B 2 RS
15.108 - BRAKE PEDAL ARM RETURN SPRING
] 1% a1 P e SR e e LT ssG 200224 41 Al]
Bracket, i iiiriaaais ban s sasenaaeeae o 200226 1 All
Bolt, 1/4" - 20 x 1/2" Hx. Hd. Tap...... 285 2 A1l
15.112 - BRAKE PEDAL FLOOR PLATE
Plata; Apper: . e s e s i e i, . 2005060 1 A1
PLatey LOWET . iy i s i st s mbarinssnnenans 200507 1 Al12
Bolt, up to Serial F47-2834, K100-4166.. 302 6 F47, K100
Bolt, after Serial F47-2834, K100-4166,. 394 6 All
Lockwasher, 1/4" Ext. Tooth...... e 370 6 All
T o e e o et o e DO A AT At sreess 200508 1 aAll

~156-




BRAKES and CONTROLS 15

PART
GROUP PART MAME and DESCRIPTION NUMBER QTy. MODELS

15,200 - HAND BRAKE LEVER

Lever, up to Bedy No. F47-1913, K100-2350. 201067 1 F47, KLOO
Bolt, 1/4" - 20 x 5/8" Hx. Hd. ......... 257 3 F47, K100
Lockwasher, 1/4" Med. ..........uvunuuan 190 3 F47, K100

Lever, after Body No. F47-1913, K100-2350. 201850 1 All
Bolt, 3/8" - 16 x 1 1/8" Hx. Hd., ....... 182 3 All
Lockwasher, 3/8" Med. vuuivieinonnannsas 192 3 All
Spacer, after Body No. F47-1913, K100-

2350 . it s eeeas. 201848 1 A1

15.218 - HAND BRAKE FRONT CABLE
Cable, up to Body No, F47-1913, K100-2350. 201068 1 P47, K100

Cable, after Body No. F47-1913, K100-235C. 201838 1 All
Cab e’ (R FHID SIS LS sasssas 203555 1 F485, K481
Bolt, 5/16" - 12 x 3/4" Mx. Hd. (Cahle
T0 CroSsSmembaY ) ... (. e reesnsenrrnrsecass 445 2 A1l
Clip (to Dash Panel) up to Body No., F47-

1813, K100=2350. ..., 0 00ueussnsn seeses. 201071 1 F47, K100
Grommet (Thru Dash).......ocevvernrnvnn... 201843 1 all
Grommet (Thru Dash) (R.H.D.).............. 203557 1 F485 , K481

15,220 - HAND BRAKE FRONT CABLE YOKE
Yoke (used with 201067 Lever) ............. 201069 1 F4%, K100
Clevis Pin, 5/16" % 1 1/2".....vevueesas. 201070 1 F47, K100
Flatwasher, 5/16" SM. vvuveernn e 225 1 F47, K100
Cotter Pin, 3/32" 2 1/2",........ R BT 414 1 P47, K100
Yoke (used with 201850 Lever) ............. 201845 1 All
Clevis Pin, 5/16" x 31/32". . 0vnsssseeun 416 1 a1l
Flatwasher 5/16" 8m, tuivieeerrssnsrncns 225 1 All
Cotter Pin, 3/32" % 1/2", . urensessonss 414 1 a1l
15.222 - HAND BRAKE FRONT CABLE CLEVIS
(TO EQUALIZER LEVER)
Clevis, 5/16" - 24 x 2 1/4"..... vissssssss 201844 1 Al
e T e 189 1 All
Flatwasher, 5/16" Bm. ....veevvescnnesss 225 1 All
Clevis Pin, 5/16" x 13/16",........ ereia 415 1 all
Cotter Pin, 3/32" X 1/2%. .. ¢cvreencnnonn 414 1 all
15.226 - HAND BRAKE FRONT CABLE CLAMP
e 201346 1 all
Bolt, 5/16" - 24 x 5/8" Hx. Hd. ........ 274 2 A1l
Lockwasher, 5/16" Med., ...cuivevvernnanes 240 2 a1l
Nuty S/dem e, ey 189 2 A1l
15,228 - HAND BRAKE FRONT CABLE
SUPPORT CLAMP
L L e raaaE R EEas sy sensss 201073 1 aAll
CLanmpl iR HE DY i S e e aseer. 203556 1 F485, K481
Screw, No. 10-16 x 3/8" Bind. Hd. S1. .. 420 2 All
Screw, No, 10-32 x 5/8" Rd. Hd. 51. .... 419 1 A1l
Lockwasher, Ho. 10 Med. .....vocvovun... 254 1 All

-157-




15 BRAKES and CONTROLS

FIGURE PART MODELS
NUMBER GROUP PART MAME and DESCRIPTION HUMBER aTy.
15.228 - HAND BRAKE FRONT CABLE
SUPPORT CLAMP (CONT'D.)
15-5-22 HUtg Nﬂl 1'0_32 Hx. R R I I T 202 1 All
15.230 - HAND BRAKE EQUALIZING LEVER
15-5-26 Layax s s s i e e T 1 A1l
Clevis Pin...... P e ek e e e e e SD10TE 1 All
Flatwasher; B/IGY. Sm: . oiioiic Sy 225 1 All
Cotter Pin, 3/32" x 1/2"  uucuueen, e 414 1 all
15.232 - HAND BRAKE EQUALIZING
LEVER SUPPORT
15-5-27 Suppﬂrt--l#l#-+--i--l--c----ua;-+-a.a..... 201075 1 All
Bolt, 5/16" - 12 x 3/4" Hx. Hd. Tap..... 445 1 all
15-5-30 Bolt, 5/16" - 24 x 1 1/4"™ Hx. Hd. ...cuu. 418 1 all
Lockwasher, 5/16" Med. ....veeuvrecncenn 240 1 All
I{';-]-t':l 51';16”_2"1 I{x- L I R O A I B I 139 1 .H.l].
315‘5‘"29 SPECEI‘ ----- R N N N N N E R ] EUUBBB 1 All
15,234 - HAND BRAKE EQUALIZING LEVER SPRING
15-5-25 Spring........ TR A e crerrnerass 201076 1 All
L T e T T e Finbeseees S0I0TT 1 AIL
15.236 - HAND BRAKE CABLE - REAR
15-5-28 Coble. .. iveas AT e ek b e miinis Se 2D LOTB M 1y ATT:
Clevis Pin; 5/16" % 13/18" . iuunvsvsessaa 201072 1 Aall
Flatwasher, 5/16" 5m, ....iucucucass 225 1 All
; Cottex Pin; I/32N.x L 8%W . geaisisveeiey 414 1 All
15-5-23 Clip (at Brake Support Plate).....eeeee... 201510 2 All
Clip (at Bracket)....v.uvo-.. vesrnvanssssas 201071 2 A1l
Bcut-"'l"‘l‘l--"'!'!‘liﬂlilﬂl ------ - E SRR RE 202?14 2 ﬁll
=158-




	kfpm240147.jpg
	kfpm240148.jpg
	kfpm240149.jpg
	kfpm240150.jpg
	kfpm240151.jpg
	kfpm240152.jpg
	kfpm240153.jpg
	kfpm240154.jpg
	kfpm240155.jpg
	kfpm240156.jpg
	kfpm240157.jpg
	kfpm240158.jpg

